
the next opportunity   

 

 

  

 

Deerfield River &       

Lower Connecticut River 

Tactical Basin Plan 

Green River, Guilford 

Tactical Basin Plan was prepared in accordance with 10 VSA § 1253(d), the Vermont Water Quality Standards1, the Federal Clean 

Water Act and 40 CFR 130.6, and the Vermont Surface Water Management Strategy. 

May  2020  



i 
 

 

   



ii 
 

Table of Contents 

Executive Summary ............................................................................................................... 1 

What is a Tactical Basin Plan ................................................................................................. 3 

A. Vermont’s Clean Water Acts .............................................................................................. 4 
[...]
https://dec.vermont.gov/watershed/stormwater/permit-information-applications-fees/ms4-permit
https://dec.vermont.gov/watershed/stormwater/permit-information-applications-fees/ms4-permit
https://dec.vermont.gov/watershed/stormwater/permit-information-applications-fees/municipal-roads-program
http://anrmaps.vermont.gov/websites/anra5/


61 
 

 
Figure 23. Hydrologically Connected Road Segments 

 

REIs are due to be 

completed by 

December 31, 2020. 

DEC has developed a 

computer application 

to assist 

municipalities in 

undertaking REIs.  

MRGP road 

standards include 

road crowning,  
Figure 24. 



62 
 

stabilizing drainage ditches, removing grader berms, lowering road shoulders, 

upgrading drainage culverts, rock lining catch basin outfalls, disconnecting drainage 

from waterways and other practices. The MRGP standards implemented over a period 

of time, will bring all hydrologically connected municipal roads up to the new standard 

by December 31, 2036. DEC requires towns to bring Very High Priority road segments22 

up to the new standards before December 31, 2025 for all road types, except Class 4 

roads which are required to meet standards by December 31, 2028. Very High Priority 

road segments are those that score Does Not Meet MRGP standards and are located on 

slopes greater than 10%. The MRGP requires that all towns bring at least 15% of non-

compliant road segments up to MRGP standards before December of 2022. REI results 

by town can be found in the MRGP Implementation Table. 

In addition to the MRGP, Vermont Road and Bridge Standards are required for 

municipalities under Act 64. Towns can voluntarily adopt the Vermont Road and 

Bridge Standards. These standards are administered by AOT, and go above and beyond 

MRGP standards. For example, municipalities may adopt MRGP standards for non-

hydrologically-connected 

roads. Additional 

standards include 

adopting the Active 

Channel Width for 

intermittent stream culvert 

replacements. The Active 

Channel Width (Figure 23) 

is described as the channel 

scour width and is 

approximately 75% of the 

bankfull channel width, 

which is generally 

required for perennial 

stream channel bridge and 

culvert replacements. 

Towns adopting the 

Vermont Road and Bridge 

 

22 Hydrologically-connected paved and gravel road segments with drainage ditches scoring “Does 
Not Meet” on the REI, on slopes greater than 10 %, are considered Very High Priority Road 
Segments. 

Figure 25. Active Channel Width 

https://anrweb.vt.gov/DEC/IWIS/MRGPReportViewer.aspx?ViewParms=True&Report=Portal


63 
 

Standards, may be entitled to higher cost share rates in federally-declared flood event 

reimbursements. 

 

Figure 26.  High Risk Road Segments 

 



64 
 

Table 11. Road Erosion Inventory Assessment  

VTrans Better Roads and the ANR’s Municipal Roads Grants-in-Aid program both 

sponsored by the Clean Water Fund, support the development of municipal REIs and 

project implementation. In addition to completing a REI, numerous towns in the Basin 

have taken advantage of these grant programs and technical assistance to address 

erosion along hydrologically-connected roads. Of the 16 municipalities that are mostly 

or entirely located in the Basin, 9 enrolled in Grants-in-Aid (GIA) in FY 2018, and in FY 

2019, 9 enrolled in this program to receive financial support for addressing 

hydrologically connected roads. The GIA program requires that non-MRGP compliant 

hydrologically-connected roads be brought up to MRGP standards, as a condition of 

grant completion. Road improvements funded through the Clean Water Fund are 

summarized in the Vermont Clean Water Initiative Annual Investment Report. The 

BMPs used to address water quality concerns on unpaved roads are among the most 

cost-effective actions to reduce nutrient and sediment pollution. 

From 2014 and 2019 the Clean Water Program has provided funding of $458,738 to 

towns to complete REI and implement corrective projects. 

 

 

 

https://vtrans.vermont.gov/highway/better-roads
https://dec.vermont.gov/watershed/cwi/grants/ecosystem-restoration#Municipal Roads Grants-in-Aid
https://dec.vermont.gov/sites/dec/files/wsm/erp/docs/2017CleanWaterInitiativeInvestmentReport_OtterCreek.pdf


65 
 

Table 12. Better Roads Grant Funding 

 

 

State Managed Roads (Transportation Separate Storm Sewer System General Permit – 

TS4) 

The 2017 TS4 General Permit is a stormwater permit for all AOT owned or controlled 

infrastructure. The permit requires AOT to reduce the discharge of pollutants from the 

TS4 to the maximum extent practicable (MEP) through compliance with the six 

minimum control measure requirements. This includes state roads, garages, park and 

rides, welcome centers, airports, and sand and gravel operations. Clean Water Goals for 

Roads  

• Complete REIs for all towns and uploaded to the database in the Basin to meet 

this MRGP requirement. Guilford, Marlboro (planned 2020), Whitingham, 

Woodford (not scheduled) 

http://dec.vermont.gov/sites/dec/files/wsm/stormwater/docs/TS4/sw_Final-TS4-Permit_2017.pdf


66 
 

• Implement priority practices in target watersheds and MRGP projects across the 

watershed where these will result in the biggest water quality benefits  

• Increase municipal participation in Better Roads & Grant-In-Aid funding 

• Conduct outreach on private roads and driveway BMPs 

• Provide technical assistance to towns on project development and prioritization 

for WQ benefit 

• Implement projects to address Class 4 road & legal trail erosion addressing Very 

High Priority non-MRGP compliant Class 4 roads, those on slopes greater than 

10%, first 

• Priority watersheds for implementation: 

o Whetstone Brook, Green River, East Branch North River 

  



67 
 

    

D. Wastewater 

Municipal wastewater, originating from a combination of domestic, commercial, and 

industrial activities, is conveyed to centralized wastewater treatment facilities (WWTF) 

and treated to established standards before discharge into a receiving water. 

An overarching consideration for the issuance of wastewater discharge permits in the 

Deerfield River planning basin is the Long Island Sound TMDL for nitrogen. This multi-

state TMDL has been promulgated with interim waste load and nonpoint source 

nitrogen load allocations. At issuance of this Plan, all facilities are operating under 

permits developed under a nitrogen permitting strategy whereby all Vermont WWTFs 

ultimately discharging to the Connecticut River must, collectively, discharge no more 

than 1,727 lbs. TN/day. Each individual facility has a unique Total Nitrogen (TN) 

loading limit. In addition to the nitrogen loading limit, WWTFs are required to develop 

optimization plans for maximizing nitrogen removal and regularly monitor for nitrogen 

compounds.  

In an effort to be better informed about potential nutrient impacts, the WSMD, with 

assistance from certain municipalities, is conducting an extensive sampling effort to 

document the current loading conditions to determine the “reasonable potential” that 

WWTFs have, to cause or contribute to downstream water quality impairment. Results 

of these investigations are recorded as part of permit issuance documentation. 

Municipal wastewater discharge permits in the Basin are shown in Table 13. 

  



68 
 

Table 13. Municipal Wastewater Discharge Permits 

Six municipal wastewater treatment facilities and two industrial facilities process more 

than 6.6 billion gallons of wastewater per year. All WWTF undergo periodic inspections 

of facility operations, effluent data collections and laboratory testing procedures to 

verify compliance with permit conditions.  

 

Wastewater treatment facility improvement projects decrease nutrient pollution (e.g., 

phosphorus and nitrogen) from municipal wastewater systems through treatment 

upgrades, combined sewer overflow (CSO) abatement, and refurbishment of aging 

infrastructure. The recent upgrade of the North Branch Fire District #1 facility in Dover 

was supported by a state/federal/municipal partnership investment of $4,419,902. 

 

  

Facility 

(permit ID)   

Permit 

effective 

date

Planned permit 

re-issuance year 

Permitted 

flow  

(MGD) 

IWC*  

7Q10 

/LMM

Current Percent of 

Design Flow (2017)

Treatment 

type

# of 

CSOs

Receiving 

water

Brattleboro             

(3-1242)
2016 2021 3

0.004 / 

0.001
44% RBC 0 CT River

Cold Brook FD 1     

(3-1296)
2017 2019

.028 (direct 

discharge 

flow) 

0.047 / 

0.005

Have not reached capacity that 

necessitates a direct discharge.  

In 2018, the facility processed 

4.7 MGD at the Haystack 

treatment system and 7.1 MGD 

at the Golf Course system. 

Aerated lagoons 

and indirect 

spray disposal 

fields

0

Indirect - Rose 

and Haystack 

Brooks Direct 

– North 

Branch of the 

Deerfield

NorthStar Nuclear 

Decommissioning 

Company LLC 

(formerly Entergy 

Nuclear VT Yankee) 

(3-1199)

Original 

effective 

date: 2017  

(transfer of 

ownership 

in 2019)

2022 4.3 XX  84% None 0 CT River

Long Falls 

Paperboard, LLC 

(formerly 

FiberMark)                

(3-1136)

2012 Expired 2017 2
0.003 / 

0.001
62%

Primary 

clarification/    

aerated 

stabilization

0 CT River

Readsboro (3-1215) 2015 2020 0.075
0.004 / 

0.002
47% Aerated lagoons 0

Deerfield 

River

Whitingham               

(3-1229)
2013 2019 0.012 NA1 62% RBC 0

Harriman 

Reservoir

Whitingham-

Jacksonville                

(3-1230)

2014 2019 0.05
0.120 / 

0.032
37% RBC 0

East Branch 

North River

Wilmington                                        

(3-1281)
2018 2023 0.135

0.166 / 

0.024
59%

RBC and aerated 

lagoons
0

North Branch 

Deerfield 

River

* Instream Waste Concentration – or the proportion of river flow at lowest base (7Q10) and low median monthly (LMM) flow attributable to discharge, for the 

facility design flow. Note that the IWC is specific to the flow of receiving water.                                                                                                                                                                               
1  Facility discharges to a reservoir; dilution statistics for stream not applicable.



69 
 

Facility Specific Information 

 

Brattleboro 

The Town of Brattleboro owns and operates the Brattleboro Wastewater Treatment 

Facility. Brattleboro is one of the largest direct-dischargers to the Connecticut River.  

 

The facility recently underwent a major refurbishment which consisted of a headworks, 

two primary clarifiers, a moving bed bio-reactor (MBBR), four trains of rotating 

biological contactors (RBCs), two secondary clarifiers, and a chlorine contact chamber. 

Solids are processed using the 2PAD Anaerobic Digestion System, a thermophilic and 

mesophilic system.  

 

Overall, the refurbishment has improved the Facility’s treatment capacity.  The 2PAD 

Digestion System has allowed the facility to accept additional septage, high-strength 

industrial wastewater, and dairy processing wastewater from nearby homes and 

businesses.   In addition, in response to the Long Island Sound TMDL, the new MBBR 

was added to provide tertiary treatment for Total Nitrogen removal via nitrification and 

denitrification.  In 2017, the Facility removed an annual average of 6% of the daily 

influent TN loading.  In addition to nitrogen removal, the MBBR can be used to provide 

supplemental treatment of Biochemical Oxygen Demand (BOD). 

 

Cold Brook FD 1 

The Cold Brook facility is permitted for two indirect spray disposal fields and a single 

direct discharge.  The two spray disposal fields are in the watersheds of Rose Brook and 

Haystack Brook.  When and if the spray fields exceed their maximum application, 

effluent may be discharged directly to the North Branch Deerfield River.   

 

Wastewater treatment consists of two separate aerated lagoon WWTFs, one at the 

Hermitage Golf Club and one at Haystack Mountain.  The facilities are interconnected, 

and wastewater can be diverted from Haystack to the Golf Course WWTF if indirect 

discharge flows at Haystack reach capacity.  

 

NorthStar Nuclear Decommissioning Company LLC (Entergy Nuclear VT Yankee) 

In 2018 the VT Yankee Nuclear power plant was sold to the NorthStar 

Decommissioning Company to finalize the decommission and ultimate closure of the 

plant.  The plant has been shut-down since 2014 and as of August 2018, all spent 

nuclear fuel has been removed from the facility’s spent fuel pool and dry-casked, 



70 
 

thereby ceasing any spent-fuel-pool related thermal loading to the wastewater 

discharge.   

 

Currently, as NorthStar works to finalize the plant’s decommissioning, periodic intake 

and discharge associated with on-site equipment cooling and fire protection will 

continue to occur in accordance with the Discharge Permit.  During this 

decommissioning period wastewater discharge flows are anticipated to be 

approximately 36 gallons per day, drastically lower than their permitted flow of 4.3 

million gallons per day.  

      

Long Falls Paperboard (formerly FiberMark) 

The wastewater treatment system consists of primary clarification followed by an 8.3 

million-gallon aerated stabilization basin. The treated effluent is discharged via a 

diffuser into the Connecticut River. The most recent reasonable potential review for the 

current authorization to discharge established a more restrictive effluent limitation for 

turbidity, based upon a review of facility monitoring data. 

 

Readsboro 

The Town of Readsboro owns and operates the Readsboro WWTF which consists of two 

aerated lagoons, chlorination for disinfection and dechlorination before being 

discharged to the Deerfield River.  In 2017, the Facility removed an annual average of 

44% of the daily influent TN loading.   

 

Whitingham 

The Whitingham WWTF is a secondary wastewater treatment facility.  The Facility’s 

sister-plant is Whitingham-Jacksonville.  The treatment system consists of three septic 

tanks in series followed by two aerated flow equalization tanks, an RBC unit, a 

secondary clarifier and two ultraviolet light disinfection units.  In 2017, the Facility 

removed an annual average of 30% of the daily influent TN loading.  The municipality 

is currently in the process of performing an engineering evaluation on the two WWTFs 

to determine the need for maintenance, refurbishment, or upgrades.   Discharges go to 

the Deerfield River. 

 

Whitingham-Jacksonville 

The Jacksonville WWTF is Whitingham’s sister plant, which has an identical treatment 

train, including secondary treatment facility consisting of two parallel trains of septic 

tanks, followed by two parallel trains of aerated flow equalization tanks, an RBC unit, a 

secondary clarifier and two ultraviolet disinfection units.  In 2017, the Facility removed 



71 
 

an annual average of 10% of the daily influent TN loading.  The municipality is 

currently in the process of performing an engineering evaluation on the two WWTFs to 

determine the need for maintenance, refurbishment, or upgrades.   Discharges go to the 

East Branch North River. 

 

Wilmington 

The Wilmington WWTF utilizes a rotating belt filter, two parallel RBCs, and aerated 

lagoons to provide secondary treatment to wastewater.  The rotating belt filter is an 

innovative treatment technology that provides screening and primary treatment to 

influent wastewater.  Solids are composted to Class-A biosolids using an in-vessel 

composting process and delivered free to Town residents.  Since the Discharge Permit 

was recently issued in 2018, there is currently not enough data to calculate a removal 

efficiency of TN.  The Facility will be collecting influent and effluent TN data moving 

forward. Discharges go to the North Branch Deerfield River. 

 

Clean Water Goals for Wastewater 

• Reduce the nitrogen load from municipal wastewater discharges which are 

predicted to account for 9% of Vermont’s total discharge to the Connecticut 

River.23    

• Conduct planning and feasibility studies for small communities without 

wastewater systems 

• Upgrade wastewater facilities for nitrogen reduction 

• Increase funding of the State Revolving Fund programs to meet statewide 

wastewater control needs, including Long Island Sound nitrogen control needs 

• Encourage communities to invest in protection of future water supply source 

waters 

  

 

23 Estimation of Total Nitrogen and Phosphorus in New England Streams Using Spatially Referenced 
Regression Models, USGS 2004 

https://pubs.usgs.gov/sir/2004/5012/
https://pubs.usgs.gov/sir/2004/5012/


72 
 

    

E. Natural Resources Restoration 

 

Restoration of “natural infrastructure” functions helps prevent and abate nutrient and 

sediment pollution. Natural infrastructure includes floodplains, river channels, 

lakeshores, wetlands, and forest lands. Additional benefits of restoration and protection 

of natural infrastructure include: 

• Improved flood resiliency and flood hazard mitigation for public health and 

safety 

• Improved habitat function 

• Support of outdoor recreation opportunities and economy 

• Implementation of TMDL requirements 

 

a)  River Stability and Connectivity  

 

Stream Geomorphic Assessments (SGA) study the physical conditions of rivers and 

the interrelationships of flowing water and sediment within varying landscapes. SGAs 

incorporate watershed-wide information from maps, aerial photographs, existing 

studies, and field data into a detailed characterization of riparian and instream habitat, 

erosion, and flood hazards for use in watershed planning. The overall goal of the VDEC 

Rivers Program is “managing toward, protecting, and restoring the fluvial geomorphic 

equilibrium condition of Vermont rivers by resolving conflicts between human 

investments and river dynamics in the most economically and ecologically sustainable 

manner,” done through 

• fluvial erosion hazard mitigation; 

• sediment and nutrient load reduction; and 

• aquatic and riparian habitat protection and restoration. 24  

Stream Geomorphic Assessments completed in the Basin are shown in Table 14.  River 

Corridor Plans (RCP) compile SGA data into a report informing the basin planning 

process on potential implementation projects to mitigate both natural and 

 

24 VANR River Corridor Planning Guide 

 

https://dec.vermont.gov/sites/dec/files/wsm/rivers/docs/rv_rivercorridorguide.pdf


73 
 

anthropogenic geomorphic problems which are listed in the Watershed Project 

Database. 

Table 14. Stream Geomorphic Assessments Completed 

 

Geomorphic conditions of assessed waters are shown in Figure 25. 

 

Figure 27. Geomorphic Conditions of Assessed Waters 

Sub-watershed Date Coverage 

Stream Geomorphic Assessments 

North Branch of the Deerfield River Corridor Plan  2013 Phase 1, 2 & Corridor Plan 

Green River Corridor Plan  2014 Phase 1, 2 & Corridor Plan 

East Branch North River Corridor Plan  2017 Phase 1, 2 & Corridor Plan 

Whetstone Brook Watershed Corridor Plan  2008 Phase 1, 2 Only 

https://anrweb.vt.gov/DEC/SGA/report.aspx?rpid=63_CPA&option=download
https://anrweb.vt.gov/DEC/SGA/report.aspx?rpid=188_CPB&option=download
https://anrweb.vt.gov/DEC/SGA/report.aspx?rpid=191_CPA&option=download
https://anrweb.vt.gov/PubDocs/DEC/SGA/finalReports/143_CPA.pdf


74 
 

Dams and Dam Safety 

There are 54 known dams in the Basin and likely many more that have not been 

documented. Each known dam is categorized by the status of its use or condition. For a 

complete listing of known dams see Appendix C. 

Table 15. Dam Status 

 

Dams are rated by how much damage would be done downstream if the structure were 

to fail.  These ratings are High, Significant and Low. 

Of the 43 dams with ratings, 12 are High Hazard.  These dams should be reviewed for 